Part Listings > Dutchwest 2462 Extra-Large Catalytic Stove
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Ref#  Part# Description Qty Reqd
1

1 7000979 BOTTOM



2 7001234 OUTER BACK (AFTER 9/97 NO OUT SIDE AIR SLOT) 1
2 7001153 OUTER BACK (BEFORE 9/97 SLOT FOR OUTSIDE AIR) 1
3 7001149 INNER BOTTOM 1
4 7001233 INNER BACK (AFTER 9/97 NO OUT SIDE AIR SLOT) 1
4 7000984 INNER BACK (BEFORE 9/97 SLOT FOR OUTSIDE AIR) 1
5 See item 61 INNER TOP 1
5 0000016 INNER TOP ASSEMBLY (INNER TOP,WEB,GASKET, TABS & BOLTS) 1
6 7000110 INNER TOP WEB (TO 7/97) 1
7 7000987 INNER TOP CHANNEL CAP 1
8 7000952 AIR DISTRIBUTOR 1
9 7000953 BAFFLE (TO 7/97) 1
10 7001232 RIGHT SIDE (AFTER 9/97 NO OUTSIDE AIR) 1
10 7001218 RIGHT SIDE (BEFORE 9/97 SLOT FOR OUTSIDE AIR) 1
11 7001150 LEFT SIDE 1
11 7001177 LEFT SIDE WITH DOOR ASSEMBLY 1
12 7001151 SIDE DOOR 4
13 5004245 FRONT & SIDE DOOR HANDLE NICKEL (CURRENT) 2
13 5004273 FRONT & SIDE DOOR HANDLE GOLD 2
14 5004025 DOOR PAWL 2
15 30002362 PAWL ASSEMBLY (LOAD DOOR) 1
16 7001152 PRIMARY AIR MANIFOLD 1
17 7001154 FRONT 1
18 7000910 GASKET FOR FRONT DOOR 1
19 7001156 ASH DOOR 1
20 7001148 GRATE (15IN X 9€IN) 1
21 1601488 RETAINER TAB FOR THE WEB, BYPASS GATE & AIR CONTROL 2
22 7000037 FAN PLATE 1
23 7000954 DAMPER 1
24 7000950 DAMPER ADJUSTER 1
25 30002729 AIR CONTROL BALL NICKEL (CURRENT) 1
25 1402470+A55 AIR CONTROL BALL BRASS 1
26 1204253 DIAL DAMPER THEADED STUD 1
27 1203161 3/16 -16 HEX NUT 1
28 30002680 1/4 -20 X 11/4IN HEX HEAD CAP SCREW 1
29 7000951 DAMPER CRANK 1
30 7001160 DAMPER OPERATING ROD 1
30 1202561 5/8IN WASHER 1
30 1203058 BYPASS OPERATING ROD CLIP 1
31 7001178 GRATE BACK 1
32 7000985 TOP 1
33 7001157 HEARTH 1
34 1304280 FLUE COLLAR 1
35 7000016 LEG (SINGLE) 1
35  7000SL6 LEG SETOF 4 1
35 0000SL2 SET OF 4 SHORT (2IN) LEGS 1
36 5004265 DAMPER HANDLE STUB NICKEL (CURRENT) 1
36 5004267 DAMPER HANDLE STUB DISCONTINUED 1
37 5004237 ASH DOOR HANDLE W/SHAFT NICKEL (CURRENT) 1
37 5004271 ASD DOOR HANDLE W/SHAFT GOLD 1
38 7000G89 ASH PAN 1
39 1203591 GASKET FOR GLASS 1
40 7001161 GLASS 1
41 7001165 MANIFOLD CAP 2
42 1600600 HOLDER FOR DOOR HANDLE INSERT 1
43 30002737 PRIMARY AIR CONTROL 1



44 1601396 GLASS CLIPS

45 1201846 SPRING FOR PRIMARY CONTROL

46 1201337 1/4 -20 X 1IN HEX HEAD CAP SCREW

47 7001155 FRONT DOOR

48 1201394 INNER BOTTOM SCREW, 1/4 -20 X 3@IN

49 1200881 1/4 -20 X @IN PHILIPS FLAT CAP SCREW

50 7001117 ANDIRON

51 1201340 1/4 D87-20 X €IN STAINLESS HEX HEAD CAP SCREW
52 1201322 10-24 X €IN HEX HEAD CAP SCREW

53 7001199 SIDE WEAR PLATE

54 1203533 INTERAM GASKET - CATALYST

55 000C56M CATALYST BLOCK - STAINLESS STEEL (AS OF SEP. 08)
55 000CB56 CATALYST BLOCK (REFRACTORY) CHANGE TO 700C56M WHEN STOCK DEPLETES
56 1602515 REFRACTORY (TO 7/97)

57 7001128 COMBUSTOR AIR INLET

58 7000948 PROBE THERMOMETER

59 30002732 CHROME BAR (CURRENT)

59 7001180 GOLD BAR

60 1602514 REFRACTORY PACKAGE (AS OF 7/97)

61 7001226 INNER TOP EXTRA LARGE (AS OF 7/97)

62 7001225 INNER TOP INSERT/BAFFLE COMBINATION AS OF 7/97
63 30002787 WOOD HANDLE WI/LIFTER - NICKEL (CURRENT)

63 0005854+A20 CERAMIC HANDLE WI/LIFTER GOLD

64 1201399 1/4 -20 X2IN STAINLESS HEX HEAD CAP SCREW






